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Test Report

R 4R 2%(No.): HTF21800595
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EEIEE T 2R HBMRAS) (TAIWAN LAMINATION INDUSTRIES, INC. )
M E R PIEEH EEEE11%% ( 11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61 )

TR %R B AR AR RIERD (The following sample(s) was/were submitted and identified by/on behalf of

the applicant as) :

1% 4 T (Sample Description)

1% B 4%/22 (Sample Package/
Quantity)

1% miR /5 T (Sample Packaging)
1% mm U 5R (Style/Item No.)

5 it IR (Lot. No.)

% oa M & (Sample Material)

*1E M (Sample Submitted By)
AR R 3L/ EE RE/F 45 A\ (Company
Add/Tel/Contact Person)

2478 HH#3(Manufacturing Date)
B HHH(Expiry Date)

FHEIREPER
m2EREKRERMIER (PLEASE REFER TO THE SAMPLE PHOTO AT THE
END OF THE REPORT ) /-

)@ (AMBIENT TEMP. )

OPP/PET/AL/LLDPE
aEERE TERMHARAS (TAIWAN LAMINATION INDUSTRIES, INC. )

HE PR EFIEER1198(11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-
61)/03-4626789 / -

W 4 H(Sample Receiving Date)
RIEE HARE(Testing Period)

HEREK (Test Requested)

wBEPEE 22 PERH

2021/08/23
2021/08/23 to 2021/09/01

’L%c'ﬁ':%% 1 B &R BB IREE (102.08.2053 1% B 5510213501465% L2 1E) TR -

BIERIE BE SRS AERERNS o (As specified by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146, amended on 2013/08/20) to conduct test. Please refer
to the result table(s) for testing item(s).)

Bt 45 R (Test Results)

EES

mner /B
E2ERRZE - 51t

AERBRRRHERAN A

#R F—E - (Please refer to next page(s).)

A=

WEEEA
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B BRI RH (Test Part Description)
No.1 . EMEIH (2E4ES) (FLEXIBLE PACKAGING (WHOLE SAMPLE))
No.2 . EMEH (REYEEBE) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

Bt 45 R (Test Results)

; . . e % % P
AIEE A% B | LOQ | (pesuly | g
Test Item(s Method Unit) | LOD Y
( (=) ( ) (S No.1 | No.2 | (Limit)
* 5 / Lead (Pb) BRSEE . RS . SRR EE | PPM 5 n.d. . 100

B 7138 (107F10F4HEREF
2107190198358 AE) - MHERS
BB HNEE DT o / Methods of
Test for Food Utensils, Containers

* &% / Cadmium (Cd) and Packages - Test of Plastics ppm 0.5 n.d. - 100
(MOHW Food No. 1071901983
announced, October 04, 2018),
analysis was performed by ICP-

OES.

* SRR EFE2-(K, 60°C, 309 $E) / ppm 3 - n.d. 10
Potassium permanganate consumption-
(water, 60°C, 30 min)

*Z32IEB-(K, 60°C, 30774) / Evaporation & cse g | zese | GBS E.E | PPM 3 - 5 30
residue-(water, 60°C, 30 min) 7,45 (PE) BB *EZ’f (107&9%17
* ZRIEE-(4%BaRE, 60°C, 30735E) / Elﬁ]}x%‘?%mﬂgowaosﬁ/\i ppm 3 7 30
Evaporation residue-(4% acetic acid, 60°C, |/ Methods of Test for Food Utensils,
30 min) Containers and Packages - Test of
* L RE-(IEBRR, 25°C, 1/)\6F) / Polyethylene (PE) Plastic Products [ ppm 3 7 |150 (*2)

Evaporation residue-(n-Heptane, 25°C, 1 hr)[(MOHW Food No. 1071901780
announced, September 17, 2018).

* 7% 38 5%75-(20% 815, 60°C, 3077 &) / ppm 3 - 4 30
Evaporation residue-(20% alcohol, 60°C, 30
min)
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N P s aR Rmf
(Test Item(s)) (Method) (Ui} No1 | No.z2 | (Limit)
*x EEB(LUEBET)-(4%EERE, 60°C, 3077 8E) / o e o ppm - - <1 1
Heavy metal (as Pb)-(4% acetic acid, 60°C, |Bm#E « &8 = EARERTS BB
30 min) ZJ}?ﬁ(PE)ﬂﬁg/‘;EZﬁE% (10759817

HEIREFE107190178058 A %) -
/ Methods of Test for Food Utensils,
Containers and Packages - Test of
Polyethylene (PE) Plastic Products
(MOHW Food No. 1071901780
announced, September 17, 2018).

* AR _BFM _2-oECE)lE (IEER, ppm 0.05 n.d. 1.5

25°C, 1/)\[¥§) / DEHP (Di-(2-ethylhexyl)

phthalate) (CAS No.: 117-81-7) (n-Heptane,
25°C, 1 hr)

* R PR T B (IEBRNR, 25°C, 1/1\KF) / ppm | 0.05 - n.d. 0.3
DBP (Di-n-butyl phthalate) (CAS No.: 84-
74-2) (n-Heptane, 25°C, 1 hr)

rﬂ])

AR PR ] AP B (L), 25°C, 1/ |Rfmaal - &a BEIRRITIA-E [Tppm | 005 | — | nd. 30
i%) / BBP (Butyl Benzyl phthalate) (CAS Hé 52* (107%1 iﬁ4El1§&§':%
No.: 85-68-7) (n-Heptane, 25°C, 1 hr) %10719019838 72 mtaE

J = AN
B TR R (CEE 5C 1T HEREEDHT ° / Methods of Test

for Food Utensils, Cont d
#) / DIDP (Diisodecyl phthalate) (CAS No.: |10 - 00d Utensils, Containers an

i -~ |Packages - Test of Plastics (MOHW
f6h7r§51‘4°‘°’ 68515-49-1) (n-Heptane, 25°C, |z, No. 1071901983 announced,

October 04, 2018), analysis was

ppm 0.5 - n.d. 9

* IR PR E TR (IERIR, 25°C, 17\ |performed by GC/MS. ppm | 0.5 - | nd. 9
i) / DINP (Diisononyl phthalate) (CAS No.:
28553-12-0; 68515-48-0) (n-Heptane, 25°C,
1 hr)

*O_BE_(2-LE2E)EE (IERR, 25°C, 1 ppm | 0.05 - n.d. 18
/\[F) / DEHA (Di-2-ethylhexyl Adipate)
(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)
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- o - — n % =25RE
AIEE A% B | LOQ | (pesuly | g
Test Item(s Method Unit) [ LOD -
{ sl ; ) e No.1 | No.2 | (Limit)
*HK R (2-4E S E)Bs / DEHP (Di- % 0.003 | n.d. - 0.1
(2-ethylhexyl) phthalate) (CAS No.: 117-81-
7)
* X _ ] fi5 / DBP (Di-n-butyl % 0.003 | n.d. - 0.1
phthalate) (CAS No.: 84-74-2)
*#DE _ PR ] AP hs / BBP (Butyl Benzyl % | 0.003 | nd. 0.1
phthalate) (CAS No.: 85-68-7)
* A A8 F5*fi5 / DIDP (Diisodecyl L % 0.01 n.d. - 0.1
phthalate) (CAS No.: 26761-40-0; 68515- |CNS 15138-1 (KEI1015F) - LIRAR
49-1) BT EREZE D 4T - / With reference
— to CNS 15138-1 (2012), I
*xT% W 5 / DMP (Dimethyl s i b; Gc/fwg"a ysis % [0003| nd. | — | oA
phthalate) (CAS No.: 131-11-3) '
* #7X _ERRE _ 185 / DINP (Diisononyl % 0.01 nd. = 0.1
phthalate) (CAS No.: 28553-12-0; 68515-
48-0)
* 5K S 1F=#fi5 / DNOP (Di-n-octyl % 0.003 | n.d. - 0.1
phthalate) (CAS No.: 117-84-0)
* 35k _ M _ Z B / DEP (Diethyl % | 0.003 | nd. 0.1
phthalate) (CAS No.: 84-66-2)
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&5t (Note) :
\ MRS ENETEZETTERHBRER - FTHERSAZMHFIE - (The
test report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products.)

2. AW EZBARBAR - 9KREIBEITIRE - MBEALE - BBRAESTEHEE - (All contents in the test report
are conducted according to the customer-specified items. If there is any falsehood, we are willing to take
corresponding responsibility.)

3. RIEARB OB EESEER - (The report is invalid if it is partly reproduced or used.)

4. mg/kg = ppm ; 0.1wt% = 1000 ppm

5. L0Q=EEBR - EZRHHBEEBREENMRILL "LOQ . F=7R ; LOD = ERIRIR - H5ZAIHIE B B E 247 8l
PL TLOD J 7R - (LOQ = Limit of Quantification, for quantitative analyses; LOD = Limit of Detection, for qualitative
analyses.)

6. n.d. = Not Detected (F#% ) = Less than (/\i) LOQ/LOD

7. "-" = Not Regulated (FER1EE)

8. "--"= Not Conducted (FIIER)

9. (*2): HHEN T RFBEBIZRE100°CLL N ZEmR - (For the products which are heated to not higher than 100°C

during food processing and cooking. )

10. AIEHIEESHEEAXE  AAEBERERLEFLEMNNERENEEERFIEE - (The test method marked with % is
accredited by MOHW.)

M. EREEERKBEELEEN SN RRENEEZ102F08H20HEREFE 1021350146552 Bmss BN BRKEER
¥ 7ARRE - (The limit value(s) is/are according to “Sanitation Standard for Food Utensils, Contalners and
Packages (MOHW Food No. 1021350146, amended on 2013/08/20)”, Taiwan Food and Drug Administration,
Ministry of Health and Welfare.)
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* BB R NA SRR - RIS BB 2 4 aa/80(0 -

(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF21800595 NO.1

HTF21800595 NO.2

** IRELERE (End of Report) **
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#HE#RmoT(No.): HTF21800595

TERMHABRAS ( TAIWAN LAMINATION INDUSTRIES, INC. )

HEEm P& IEE T 115% (11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61)

== HEA(DATE): 2021/09/01

EZ/(PAGE): 7 of 9

MUTNAe@BERERTAEIER  RlEREE - E2/2BR
( The information requested from client is shown as below : )
HTF21800595
AFIER A5 &
(Test Items) (Method) Loq/LoD
3 / Lead (Pb) BREH A GERRSLEBEZR

* % / Cadmium (Cd)

(107&10%4E|1z1$’?$%1071901983%ﬁ
PNE)  LUREE S BR BB </
Methods of Test for Food Utensils,
Containers and Packages - Test of Plastics
(MOHW Food No. 1071901983 announced,
October 04, 2018), analysis was performed
by ICP-OES.

* S A HEFES-(K, 60°C, 3077 E) /
Potassium permanganate consumption-
(water, 60°C, 30 min)

* 7 5545%78-(7K, 60°C, 3073 §) / Evaporation
residue-(water, 60°C, 30 min)

* 2% IR 5 E-(4%BERE, 60°C, 3077 2) /
Evaporation residue-(4% acetic acid, 60°C,
30 min)

* 2R E-(IERR R, 25°C, 1/)\F) /
Evaporation residue-(n-Heptane, 25°C, 1 hr)

* 222 558-(20%)8%5, 60°C, 3077 #2) /
Evaporation residue-(20% alcohol, 60°C, 30
min)

*EB(UIEET)-(4%EERE, 60°C, 3077 58) /
Heavy metal (as Pb)-(4% acetic acid, 60°C,
30 min)

Bmasi ?é%% FIRER T E-BLIR(PE)
BRE A (107&9%1751&]&’??%

10719017805@"*) / Methods of Test for
Food Utensils, Containers and Packages -
Test of Polyethylene (PE) Plastic Products
(MOHW Food No. 1071901780 announced,
September 17, 2018).

HRAEERZE

(Please refer to the result table

above.)

E/RRBIR -
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MUTNAe@BERERTAEIER  RlEREE - E2/2BR
( The information requested from client is shown as below : )
HTF21800595

AFIER A5 &
(Test Items) (Method)
* K R (2-OECE)EE (IER L,
25°C, 1/)\[%§) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No.: 117-81-7) (n-Heptane,
25°C, 1 hr)

LOQ/LOD

* AR RS T e (IEBRYR, 25°C, 1/)\) /
DBP (Di-n-butyl phthalate) (CAS No.: 84-
74-2) (n-Heptane, 25°C, 1 hr)

*TE _PH ] #P8: (L&k, 25°C, 1 ot eon e ge s g
B) / BBP (Butyl Benzyl phthalate) (CAS ~ |Bimas ~ &4z - BERRERA-BBER
No.: 85-68-7) (n-Heptane, 25°C’ 1 hr) W2 (107&10%4E1§]%$$%10719019835@

— — NE) - MUREBHEEED - / Methods |FFRAFER ZESMERIER -
K- e g = = o
%gﬁﬁﬁfﬁéf’aﬁﬁi' (E]EEE Ilnt 2SCC/-{S1 ﬁj\ _|of Test for Food Utensils, Containers and (Please refer to the result table
2\6)76 s 0(_ don aae)t( o, |Packages - Test of Plastics (MOHW Food [above.)
i -49-1) (n-Heptane, 25°C, 1\ 5 1071901983 announced, October 04,

2018), analysis was performed by GC/MS.
* ISR PR E s (1IEBRYE, 25°C, 1/)

fF) / DINP (Diisononyl phthalate) (CAS No.:
28553-12-0; 68515-48-0) (n-Heptane, 25°C,
1 hr)

*C_M_2-ECSE)B (IEER, 25°C, 1
/\[%) / DEHA (Di-2-ethylhexyl Adipate)
(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)
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MUTNAe@BERERTAEIER  RlEREE - E2/2BR
( The information requested from client is shown as below : )
HTF21800595

AHER AT

(Test Items) (Method) LOQ/LOD

* AR _BFM_(2-ESE)Bs / DEHP (Di-
(2-ethylhexyl) phthalate) (CAS No.: 117-81-
7)

*#X _EBRE T Bs / DBP (Di-n-butyl
phthalate) (CAS No.: 84-74-2)

* R RS ] AR5 R5 / BBP (Butyl Benzyl
phthalate) (CAS No.: 85-68-7)
* iR __EFRE _ F3<fk5 / DIDP (Diisodecyl

phthalate) (CAS No.: 26761-40-0; 68515-  |cNsS 15138-1 (REI1014E) - MGHEBNEL |HRARER Y 22/EIER -
49-1) & HT - / With reference to CNS 15138-1 (Please refer to the result table

* #~ _ B # — BflE / DMP (Dimethyl (2012), analysis was performed by GC/MS. |above.)
phthalate) (CAS No.: 131-11-3)

*#07K _ER RS Z+B5 / DINP (Diisononyl
phthalate) (CAS No.: 28553-12-0; 68515-
48-0)

* A _EFRE _ 1F=fi5 / DNOP (Di-n-octyl
phthalate) (CAS No.: 117-84-0)

*J kP _ 7 ks / DEP (Diethyl
phthalate) (CAS No.: 84-66-2)

AHBEEEEEEXE  AABERERAFEENNEREYEIEZNRIER © (The test method marked with * is accredited
by MOHW. )

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and,
for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention

only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their
rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery
or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this

test report refer only to the sample(s) tested. "
FitmAREHILEXEERE LR 25 5% t+886(02)22993939  f+886 (02)2299 3237
SGS Taiwan Ltd. & # tas#HH A7 A FR2 8] | No. 25, Wu Chyuan 7" Road, New Taipei Industrial Park, Wu Ku District, New Taipei Citv, Taiwan

Member of the SGS Group



SGS

KERERBEBR
AR RS
Test Report

aEEE LERMHABMRAS] (TAIWAN LAMINATION INDUSTRIES, INC. )
HhEm P& IEE R 115% (11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61 )
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TR SRR AR ERIE M RERR (The following sample(s) was/were submitted and identified by/on behalf of
the applicant as) :

XS (Sample Submitted By) . AEBEITIERONDBRAT (TAIWAN LAMINATION INDUSTRIES, INC.)
15 fm 7% #8(Sample Description) . BHIRBPER

1% M & (Sample Material) :  OPP/PET/AL/LLDPE

I 4H (Sample Receiving Date) :  2021/08/23

BIEER R (Testing Period) ;. 2021/08/23 to 2021/09/03

HIF4ER (Test Results) : R T—E - (Please refer to next page(s).)

7 = NAr N
- ! EZ - ‘g
Singh Hsia?/ Asst. Mang

Signed for and on behalf\
SGS TAIWAN LTD.
Chemical Laboratory - Taipei

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and,
for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their
rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery
or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this

test report refer only to the sample(s) tested. »
_ FHIETAREHILEXEREERE LR 25 58 t+886(02)2299 3939  {+886 (02)2299 3237
SGS Taiwan Ltd. &5 85 2L A T2 3| No, 25, Wu Chyuan 7™ Road, New Taipei Industrial Park, Wu Ku District, New Taipei Citv, Taiwan
|

Member of the SGS Group



SGS

Al RS
Test Report

aEERE LERMHABMRAS (TAIWAN LAMINATION INDUSTRIES, INC. )
HEm PEEFIEEF115% (11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61)

{455 (No.): HTF21800598 4 F #5(DATE): 2021/09/03 E%(PAGE): 20f 3

B SR AIRH (Test Part Description)
No.1 : B]HMEM (EEYEBHE) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

Bt 45 E (Test Results)

i ST = HmR
AIFER B 75E ==L (Result)
(Test Item(s)) (Method) (Unit) o
o.
#%E | Water vapor transmission rate 2EASTM F1249. (B/E: 37.8°C - RfE: g/(m’day) 0.034*

90%) / With reference to ASTM F1249.
(Temperature: 37.8°C, Moisture: 90%)

Z & / Oxygen transmission rate 2EASTM D3985. (RE: 23°C - JRE: 0%)/ | c.c./(m*day) 0.002*
With reference to ASTM D3985.
(Temperature: 23°C, Moisture: 0%)

fEsE(Note) :
1. % RE 1 ER 85 (Water Vapor Transmission Rate test range) : 0.05~500 g/(m*-day)
% 455182 %5 (Oxygen Transmission Rate test range) : 0.5~1000 c.c./(m?-day)
2. RIBEAB DB REERER - (The report is invalid if it is partly reproduced or used.)
3. WIEBANEEEMERE#HIT - (The testing item(s) was/were subcontracted to other Laboratory.)
4. mn = ERAREEREELIN - RIS EEHZS%E - (The result is out of the test range, the value is for reference only.)
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* BRRA D MNAREERTR - AIRRDE R 2 Rm/E0 M - *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF21800598

** I{ELER (End of Report) **
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